
S E R V I C E

Spare parts
Ersatzteile
Pièces détachées
Reserve onderdelen
Repuestos
Reservdelar

IPL, W53 CS, W53 CSB, 968 99 92-89, 968 99 92-87, 2007-01, 502 23 93-01

W53CS, W53CSB

502 23 93-01

Rev. 04



 - Husqvarna

CHASSIS / FRAME

1

2 3 4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

2021

22

23
24

25

26

27

28

29

30

24

25

2030
30

20

21



Husqvarna - 

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1013131..	 .....2..... HCS ¼-20 x 2
539 1081472..	 .....1..... NUT ¼-20, KRLD, SPEC
539 1130493..	 .....1..... DECK W/DECALS
539 1115214..	 .....1..... SADDLE, TOP
539 1115305..	 .....1..... BRACKET, DECK
539 1115366..	 .....1..... BELT SHIELD
539 1115387..	 .....1..... FLAP ROD
539 1115408..	 .....1..... DISCHARGE FLAP
539 1118639..	 .....1..... ENGINE GUARD
539 11186810..	 .....1..... HINGE ROD
539 11196411..	 .....1..... CHUTE BOTTOM
539 11197712..	 .....4..... RHSNB 5/16-18 x 3¼
539 11199513..	 .....1..... SPRING, TORSION
539 11204714..	 .....1..... HANDLE BRACE, RT
539 11211115..	 .....1..... HANDLE BRACE, LT
539 11294816.. .....1..... GRASS BAG

 
 
 

CHASSIS / FRAME

539 11279317..	 .....2..... SCREW ¼-14 x ½ THD FRM
539 13053618..	 .....1..... REAR FLAP
539 11354519..	 .....1..... BAG FRAME
539 97697820..	 .....8..... NUT ¼-20 HEX NYLOC
539 99003721..	 .....4..... PIN COTTER 3/32 x ¾
539 99005222..	 .....1..... WASHER ¼
539 99020623..	 .....1..... HCS 5/16-18 x ¾
539 99020924..	 .....3..... HCS 5/16-18 x 1
539 99054825..	 .....3..... HCS ¼-20 x 1
539 99055326..	 .....4..... HCS 5/16-18 x 3
539 99058027..	 .....2..... HCS ¼-20 x ¾
539 99059828..	 .....1..... WASHER ¼
539 99063929..	 .....2..... HCS ¼-20 x 1½
539 99071730..	 ...12..... NUT 5/16-18 HEX NYLOC



 - Husqvarna

WHEELS & TIRES

1

2

3

4

6

8

9

10

10

12

13

16

17

711
9

14

16

8

15
14

18

12

20

24

7

7

7

11

19

21

27

29

27 28

15

13

25

25

23

2

26

19

30

1

5

17

22

18

24

26
27

28
29

30

11

31

32

33

33

29

2929

11

7

34

34

27 32

31

SELF PROPELLED



Husqvarna - 

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

WHEELS & TIRES

539 1115031..	 .....1..... WHEEL ASSEM, LT
539 1119722..	 .....1..... WHEEL ASSEM, RT
539 1118863..	 .....1..... FRONT DECK PLATE, LT
539 1118884..	 .....1..... FRONT PLATE, LT
539 1118875..	 .....1..... FRONT DECK PLATE, RT
539 1118896..	 .....1..... FRONT PLATE, RT
539 1118737..	 .....2..... SHOULDER BOLT
539 1118948..	 .....2..... LEVER
539 1065049..	 .....2..... WASHER 3/8, SPEC
539 11195510..	 .....2..... WHEEL PLATE, FRONT
539 11278911..	 .....4..... WASHER AXLE
539 11026712..	 .....2..... BUSHING
539 99011813..	 .....2..... WASHER 3/8 SPLT LOCK
539 99018414..	 .....6..... NUT 5/16-18, CENTER LOCK
539 99018815..	 .....6..... WASHER 5/16, SAE
539 97694116..	 .....2..... HCS 3/8-16 x 1¼
539 99079917..	 .....6..... RHSNB 5/16-18 x 5/8
539 11197118..	 .....1..... TIRE 9" RT
539 11150219..	 .....1..... TIRE 9" LT

539 11151320..	 .....1..... WHEEL MOUNT, LT
539 11187521..	 .....1..... WHEEL MOUNT, RT
539 11151922..	 .....1..... OUTER WHEEL PLATE, LT
539 11186723..	 .....1..... OUTER WHEEL PLATE, RT
539 11150924..	 .....2..... PINION GEAR, 11 TOOTH
539 11151125..	 .....2..... DRIVEN GEAR, 45 TOOTH
539 11151626..	 .....2..... BUSHING
539 11151727..	 .....4..... BEARING, TRANS SHAFT
539 11154728..	 .....2..... DEBRIS GUARD
539 11187229..	 .....6..... RETAINING RING, ½, EXT
539 11195030..	 .....2..... LEVER
539 11563831..	 .....2..... ZERK, 3/16, DRIVE IN
539 11313832..	 .....2..... SPACER, WASHER
539 99036233..	 .....6..... SCREW ¼-20 x 5/8, SLF TAP
539 99041134..	 .....2..... SCREW #10-24 x ½ SLT HEX

NOT SHOWN
539 111504.....4..... BEARING, WHEEL 



- Husqvarna

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

SELF PROPELLED
                    MODELS 968999289

HANDLE &  CONTROLS

16

18

17



Husqvarna - 

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1131171..	 .....1..... HANDLE
539 1119932..	 .....1..... BAIL, GROUND DRIVE
539 1131083..	 .....1..... CABLE, THROTTLE
539 9901344..	 .....4..... HCS 3/8-16 x ¾
539 1085075..	 .....2..... HCS 3/8-16 x 7/8 

539 1129226..	 .....1..... ROPE GUIDE
539 9769787..	 .....1..... NUT ¼-20 HEX NYLOC
539 9769798..	 .....4..... NUT 3/8-16 HEX NYLOC
539 1131099..	 .....1..... CABLE, ZONE

HANDLE &  CONTROLS

539 13220210..	 .....1..... CABLE, GROUND DRIVE
539 11290811..	 .....1..... BAIL
539 11227612..	 .....1..... HCS M6-1 x 70 GR 8.8
539 12263513..	 .....1..... GRIP, HANDLE
539 11306714..	 .....1..... DECAL, STOP SIGN
539 11306815..	 .....1..... DECAL, PTO
539 11048816..	 .....1..... WASHER 5/16 WAVE
539 10268517..	 .....4..... CLIP
539 13273518..	 .....1..... BUSHING 5/16, BAIL



- Husqvarna

BLADE, BRAKE, CLUTCH (BBC)
                        MODEL 968999287

HANDLE &  CONTROLS

1

2

3

5

6

7

8

9

10

11

12

13

14

15

16

4

17

18

19



Husqvarna - 

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1131171..	 .....1..... HANDLE
539 1119932..	 .....1..... BAIL, GROUND DRIVE
539 1129073..	 .....1..... BAIL, BBC
539 1131134..	 .....1..... CABLE, THROTTLE BBC
539 9901345..	 .....4..... HCS 3/8-16 x ¾
539 1085076..	 .....2..... HCS 3/8-16 x 7/8 

539 1129227..	 .....1..... ROPE GUIDE
539 1131148..	 .....1..... BBC CONTROL
539 9769789..	 .....1..... NUT ¼-20 HEX NYLOC
539 97697910..	 .....4..... NUT 3/8-16 HEX NYLOC

539 13220211..	 .....1..... CABLE, GROUND DRIVE
539 11227612..	 .....1..... HCS M6-1 x 70 GR 8.8
539 11227713..	 .....1..... HCS M6-1 x 50 GR 8.8
539 12263514..	 .....1..... GRIP, HANDLE
539 11306715..	 .....1..... DECAL, STOP SIGN
539 11306816..	 .....1..... DECAL, PTO
539 11048817..	 .....2..... WASHER 5/16 WAVE
539 10268518..	 .....4..... CLIP
539 13273519..	 .....1..... BUSHING 5/16, BAIL

HANDLE &  CONTROLS



- Husqvarna

1

2

3

4

5

7

8

9

10

11

12

6

CUTTING EQUIPMENT
BLADE, BRAKE, CLUTCH (BBC CE)

                       MODEL 968999287



Husqvarna - 

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1115431..	 .....1..... BRACKET, CABLE
539 1115482..	 .....1..... SPRING, CLUTCH
539 1115493..	 .....1..... CLUTCH BRACKET
539 1119604..	 .....1..... SHOULDER BOLT, ANCHOR
539 1312765..	 .....1..... BBC CLUTCH
539 9903626..	 .....2..... SCREW ¼-20 x 5/8, SLF TAP
539 1119977..	 .....2..... HCS M10-1.5 x 25 MM, GR 8

CUTTING EQUIPMENT

539 1133918..	 .....1..... DECK GUARD, BBC
539 1307389..	 .....1..... BLADE, W21, BBC
539 130811.....1..... BLADE W21 BBC 

MODEL 968999287
539 97697810..	 .....2..... NUT ¼-20 HEX NYLOC
539 97776111..	 .....2..... HCS ¼-20 x 1
539 99024712..	 .....2..... LOCKWASHER 7/16



- Husqvarna

TRANSMISSION
SELF PROPELLED

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18



Husqvarna - 

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

TRANSMISSION

539 1115311..	 .....1..... BELT
539 1098002..	 .....1..... RHSNB ¼-20 x 1
539 1115283..	 .....1..... PULLEY, DRIVEN
539 1115294..	 .....1..... BRACKET, CABLE
539 1115355..	 .....1..... SHIFTER
539 1118776..	 .....1..... SPACER, TRANSMISSION
539 1120467..	 .....1..... HCS ¼-14 x 1½ SLF TAP
539 1129118..	 .....1..... PIVOT BUSHING
539 1129159..	 .....1..... SHAFT COVER

539 11310010..	 .....1..... SPIRAL PIN, 3/16 x 11/8
539 11313911..	 .....1..... TRANSMISSION
539 97697812..	 .....1..... NUT ¼-20 HEX NYLOC
539 99059813..	 .....1..... WASHER ¼
539 99108114..	 .....2..... SCREW ¼-14 x ¾, SELF TAP
539 11189015..	 .....1..... SPRING, TRANSMISSION
539 11189116..	 .....2..... SPRING, KEY
539 11189317..	 .....2..... WOODRUFF KEY, SPECIAL
539 13137118..	 .....1..... BELT KEEPER, REAR



- Husqvarna

ENGINE PLATE
KAWASAKI ZONE

                     MODEL 968999289 

23

4

5

21

11

10

7
8

9

12

13

14

16

17

1

15

18

19
20

6

22



Husqvarna - 

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ENGINE PLATE

539 1149211..	 .....1..... BEARING, SHAFT SUPPORT
539 1115272..	 .....1..... PULLEY, ENGINE
539 1085613..	 .....2..... SCREW ¼-20 x 3/8 SET
539 1085064..	 .....1..... HCS 3/8-24 x 2, GR 8
539 1119755..	 .....1..... SPACER, BLADE DRIVER
539 1055326..	 .....3..... SCREW ¼-20 SLF TAP
539 1100647..	 .....1..... WASHER CLUTCH
539 9901188..	 .....1..... WASHER 3/8 SPLT LOCK 
539 1115269..	 .....1..... ADAPTER, BLADE
539 11279410..	 .....1..... KEY, STEPPED
539 112946 11..	 ....1 .... OIL, QT BOTTLE
539 11339112..	 .....1..... DECK GUARD, BBC

539 97695213..	 .....2..... SCREW #10-24 x .625
539 97697714..	 .....2..... NUT #10-24 HEX NYLOC
539 11197015..	 .....4..... BOLT 3/8-16 x 1½ THD FRM
539 13059516..	 .....1..... BRACKET, SHAFT SUPPORT
539 13164817..	 .....1..... BELT KEEPER, FRONT
539 99007218..	 .....1..... HCS ¼-20 x 5/8
539 99005519..	 .....1..... WASHER ¼ FLAT SAE 
539 97697820..	 .....1..... NUT ¼-20 HEX NYLOC
539 11323321..	 .....1..... BLADE, 21" 

MODEL 968999289



- Husqvarna

ENGINE PLATE
KAWASAKI BBC

                               MODEL 968999287

1

2

3 4
5

6

7

8

10

9



Husqvarna - 

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ENGINE PLATE

539 1115251..	 .....1..... PULLEY, ENGINE
539 1119702..	 .....4..... BOLT 3/8-16 x 1½ THD FRM
539 9100083..	 .....1..... KEY, WOODRUFF
539 1129464..	 .....1..... OIL, QT BOTTLE
539 1133915..	 .....1..... DECK GUARD, BBC
539 9769776..	 .....2..... NUT #10-24 HEX NYLOC
539 9769527..	 .....2..... SCREW #10-24 x .625

539 1085618..	 .....2..... SCREW ¼-20 x 3/8 SET
539 3006009..	 .....1..... HCS M8 x 1.25 x 20 

MODEL 968999287 ONLY
539 13136310..	 .....1..... BELT KEEPER, FRONT 

MODEL 968999287 ONLY



- Husqvarna

DECALS

4

7

8

2

5

1

3

6

place while mowing.

Deflector shield or entire
grass catcher must be in

113224

WARNING
The engine exhaust from this
product contains chemicals
known to the State of California
to cause cancer, birth defects or
other reproductive harm.

WARNING

N1485

DISCHARGE GUARD OR GRASS CATCHER MUST BE IN PLACE WHILE
       OPERATING
NE PAS UTILISER SANS LE DEFLECTEUR OU LE COLLECTEUR D’HERBE
NICHT OHNE PRALLBLECH ODER GRASFANGSACK VERWENDEN
NON UTILIZZARE SENZA DEFLETTORE O SACCO RACCOGLIERBA
NIET GEBRUIKEN ZONDER UITWERPKOKER OF GRASVANGZAK
NO UTILIZAR SIN DEFLECTOR O SACO RECOGEDOR

N˜O UTILIZAR SEM DEFLECTOR OU COLECTOR DE RELVA
K R INTE UTAN UTKASTARSKYDD ELLER GR˜SUPPSAMLARE
BRUG IKKE PL˘NEKLIPPEREN UDEN UDKASTERSK˘RM ELLER GR˘SOPSAMLER

IKKE KJ R UTEN UTKASTERKEKSEL ELLER GRESSAMLER MONTERT
E S˜˜ K˜TT˜˜ ILMAN ULOSHETTOAUKON SUOJAA

 

TAI KERUUPUSSIA

1. READ OPERATING MANUAL

 
AND FOLLOW SAFETY INSTRUCTIONS.

2. LOOK DOWN AND BEHIND BEFORE AND WHILE MOVING BACKWARDS.
3. MOW ACROSS SLOPES, NEVER UP OR DOWN SLOPES.
4. KEEP CHILDREN AND BYSTANDERS OUT OF AREA AND AWAY FROM MOWER.
5. CLEAN AREA OF DEBRIS AND LOOSE ITEMS BEFORE OPERATING MOWER.
6. KEEP

 

ALL SAFETY DEVICES, SHIELDS, GUARDS AND DOORS IN PLACE AND WORKING. 111514



Husqvarna - 

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1302391..	 .....1..... DECAL, CROWN ROUND
539 9130102..	 .....1..... DECAL, CPSC
539 1302403..	 .....1..... DECAL, WARNING 

MULTILINGUAL
539 1115144..	 .....1..... DECAL, WARNING

DECALS

539 1132245..	 .....1..... DECAL, WARNING
539 1018816..	 .....1..... DECAL, PROP 65



 - Husqvarna

MULCH KIT 
539 113052  (BRAKE)
MULCH KIT 
539 113051 (BBC) 

1

2

ACCESSORIES

3

SIDE DISCHARGE 
539 112118

45

6

7
8



Husqvarna - 

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1115151..	 .....1..... MULCH PLUG
539 1118782..	 .....1..... BLADE, 21", MULCH
539 1119583..	 .....1..... BLADE, 21", BBC MULCH
539 1121194..	 .....1..... RAIL

539 1121175..	 .....1..... SIDE CHUTE, MOLDED
539 9900726..	 .....4..... HCS ¼-20 x 5/8
539 9769787..	 .....4..... NUT ¼-20 HEX NYLOC
539 9905988..	 .....4..... WASHER, ¼ STD FLT

ACCESSORIES


	W53CSB CS CE 112279 R04.pdf
	CHASSIS / FRAME
	WHEELS & TIRES
	SELF PROPELLED

	HANDLE &  CONTROLS
	SELF PROPELLED
	BLADE, BRAKE, CLUTCH (BBC)

	CUTTING EQUIPMENT
	BLADE, BRAKE, CLUTCH (BBC CE)

	TRANSMISSION
	SELF PROPELLED

	ENGINE PLATE
	KAWASAKI ZONE
	KAWASAKI BBC

	DECALS
	ACCESSORIES
	MULCH KIT 
	SIDE DISCHARGE 





